VacSite.com
    VacSite.com
 
    VacSite.com
   


Veteran Owned

Protect yourself and others. Add a face mask to your order!

Tennant Drynamic 170 Battery (170BR) Motor Frame Group Parts

  Click Here for all sections of this machine!

  Click Here for all Tennant models!

Tennant Drynamic 170 Battery (170BR) Motor Frame Group Parts 

Locate the item you need in the diagram(s) below,
then select it in the list of products below for full description & price.

 

Tennant Drynamic 170 Battery (170BR) Motor Frame Group Parts
#ImageProduct codeProduct name
1

067VS-603070000FRAME, MOTOR [170B]
2

067VS-32491WASHER FLAT, 0.31 ZN | 14880.5 REPLACED BY 32491
3

067VS-09740SCREW, HEX, M8 X 1.25 X 18 | 578237000 REPLACED BY 09740
4

067VS-578329000SCREW, 06 [ANCHOR NY]
5

NLAWasher, Lock, SPG, Ansi, .25 ZP, 06
6

067VS-578201000SCREW, PAN, PHL, 10-32 X 0.50, PL
7

067VS-578414PULLEY, MOTOR, 1.130D
8

067VS-578413PULLEY, BRUSH, 1.625D
9

067VS-578118000BELT, V, 381MML
10

067VS-578182000COVER, BELT [170B/E]
11

067VS-578278000SCREW, FLT, PHL, 06-32 X 0.50, SS
12

067VS-363503SCREW, PAN, PHL, M6 X 1.00 X 12, SS
13

067VS-07515WASHER M6.4X10 LCK SS | 578244000 REPLACED BY 07515
14

067VS-603028000MOTOR, 24VDC 1400RPM 0.33HP [AMT]
15

067VS-150417FITTING, PLSTC, E90, BM04/PM06
16

067VS-1017532FITTING, PLSTC, E90, BM08/PM06
17

067VS-33932NUT, HEX, LOCK, M4 X NL SS 140288 REPLACED BY 33932
18

067VS-578186000WASHER, FLAT, 0.18B 0.46D .04, PL, M4
19

067VS-1007109NUT, HEX, M4 X 0.70, KEP | 578257000 REPLACED BY 1007109
20

067VS-603320000PUMP KIT, 24VDC, W/ CONNECTOR | SEE PUMP MOTOR ILLUSTRATION AND PARTS LIST
21

067VS-578181000COVER [UL, 170B/E]
22

067VS-578319000SEAL, ORG, .095 X 01.56ID [BUNA]
23

067VS-43953WASHER, INT, .38, SS | 140022 REPLACED BY 43953
24

067VS-200070340SCREW, PAN, PHL, M4 X 0.70 X 8, PL
25

067VS-578416KEY, SQ, 0.13 X 0.13, 0.50L
26

067VS-578597PLUG, BRUSH, RWK
27

067VS-578163000HOUSING, BRG
28

067VS-7785NUT, HEX, STD, M6 X 1.00, SS
X

067VS-578801000ARM KIT, BRUSH, MAIN [170ER/BR, L21] (NOT NUMBERED ABOVE)
29

067VS-140123BEARING, BALL, 0.67B 1.57D 0.47W [6203] | INCLUDED IN ASSEMBLY
30

067VS-1055764SEAL, OIL, BRG, .94ID 1.31 | 578138000 REPLACED BY 1055764 | INCLUDED IN ASSEMBLY
31

067VS-578111000PLUG, IDLER, BRUSH [17B/E] | INCLUDED IN ASSEMBLY
32

067VS-578577ARM, BRUSH, MAIN, IDLER, 170/443 | INCLUDED IN ASSEMBLY
33

067VS-1006039KNOB, STAR, 2.25D 5EAR, .38-16X1.0L STUD | INCLUDED IN ASSEMBLY
34

067VS-1006039KNOB, STAR, 2.25D 5EAR, .38-16X1.0L STUD | INCLUDED IN ASSEMBLY
35

067VS-41186WASHER, FLAT, BELLEVILLE, .31 | INCLUDED IN ASSEMBLY
36

067VS-578102000RING, RETAINING, INT [L] | INCLUDED IN ASSEMBLY
37

067VS-9740SCREW, HEX, M8 X 1.25 X 20, SS | INCLUDED IN ASSEMBLY
38

067VS-578251000CAP, BEARING, ARM, BRUSH | INCLUDED IN ASSEMBLY
39

067VS-578579SPACER, PLSTC, 0.25B 0.88D 0.63L, NYL | INCLUDED IN ASSEMBLY
40

NLASCREW, HEX, M6 X 1.00 X 35, PL [DN933] | Included in assembly
41

067VS-578728WASHER, LOCK, M6.1, PL [DIN127] | INCLUDED IN ASSEMBLY
42

067VS-150418FITTING, BRS, E90, BM04/PM04
43

067VS-578240000SCREW, FLT, M4 X 0.7 X 30, PHL, PL
44

067VS-579210WASHER, FLAT, M6.4B X 18D X 1.5, PL
45

067VS-43844CLAMP, HOSE, WORMDRIVE, 0.25-0.62D, .31W
46

067VS-578823000HOSE, PYU, 0.25ID 0.38OD 0525MML, BLK
47

NLAClamp, Hose, Ideal 62606, .31 - .89
48

067VS-578822000HOSE, PVC, CLR, 0.50ID 0.75OD 016.8L
49

067VS-578304000GROMMET, 0.625 [GRO]
50

067VS-578161000CLAMP HOSE 8-11MM EAR SS
51

067VS-43952WASHER, LOCK, INT, 0.31, SS
52

067VS-608292FITTING, COUPLER, QF
53

067VS-578298000WASHER .64 X .87 X .031 FLAT SS
54

067VS-150302FITTING, BRS, STR, PF04/PF04

 

 

Need assistance? Click here!

Loading...